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NOTICE

LIREEL "HRANERE" SORBNA AT, BESTH.

Test report is invalid without the "special seal for test report” or that of test department and perforated
rider stamp on it.

2 SHIRERENNE "REGNERE" SREBUATT.

Duplication of test report is invalid without the "special seal for test report” or that of test department

re-stamped on it.

3RELER, B HESFIH.

Test report is invalid without the signatures of the persons for chief test, verification and approval.
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Test report is invalid if altered.
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Any dissidence about the test report should be brought forward to the test department within 15 days

from the date of receiving the test report.
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In general, for entrusted tests the responsibilities are undertaken for the delivered samples only.
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